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ELECTRICAL AND ELECTROMICS INSTITUTE

OPERATION AND STANDARDS DEPARTMENT

Bangpoo Industrial Estate Soi 8, Sukhumvit Road Km.37,
975 Moo 4, Praeksa, Muang, Samutprakarn 10280
Tel. +66 2709 4860-8 Fax. +66 2324 0917-8
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Report No.
Operation No.

Name and address of customer

Sample description

Sample No.

Samp;Ie characteristic énd condition
Sample receipted date

Test date

Test standard

Test report

Certified by

Rongpot Phompeon,

E0679(E)/50

5008BE0757

LEEWATTANA PRODUCTS CO.,LTD.

89/78-80 CHARANSANITWONG 13 RD.,

WAT THAPRA, BANGKOK YAI, BANGKOK 10600, THAILAND
Tel : +66 2412 5639 Fax : +66 2412 8554

Waterproof Box WB 305, 1 Unit

(Details did not specified on product)
BEQ757

Normal

August 3 , 2007

August 6 - 10, 2007

T1S.513-2548 (IP54)

Details of the test report as shown on the following pages.

(Mr. Pongpat Phanpean)

Manager, Section (Act.)

Group Manager

Operation and Administration Manager

14 AUG 2007

Lighting Test Group

{4 AUG 2007

This document is certified only on the tested sample. Prohibit to reproduce some part of them without permission from the Operation and Standards Department.
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Test method

The Sample was tested and compties with the IP54 requirement, which include Accessibitity to Hazardous Live Part, Dust and Protection

Against water splashing.
IP5X Accessibility Test

To test for this a 1.0 mm probe is used on multiple points on the Sample to try penetrate the enclosure and come into contact with live parts.
IP5X Dust-protected Test

The Sample is placed in a circulation dust chamber for 8 hours.

The sample shall not be operated.

The sample is supported in normal operating position inside the test chamber.

During the Dust test talcum powder of is circulated. The talcum powder is able to pass through a square-meshed sieve the normal wire diameter

of which is 50um and the normal width of a gap between wires 75um. The amount of talcum powder used is 4 kg based on the chamber volume

of2m’.

IPX4 Protection Against splashing Water Test

The test is made by splashing the enclosure from all direction with a stream of water from a standard test nozzle as shown in figure 4 of

TIS.513-2528. The condition to be observed are as follows :

a) The sample shall not be operated.

b)  The oscillating tube has spray holes over the whole 160° of the semicircle.

¢c)  The tube radius is 200 mm.

d)  The flow rate is 0.84 liters/minute.

e) The nearest distance between the hole and the sample is 120 millimeters.

f) The Number of open 12 holes.

g) The test duration is 10 minutes.

Test Resuit
Degree of protection
= 2 Result Verdict
Degree Test Definition
No penetrate of the 1 mm wire was
Accessibility Test The access probe of 1.0 mm shall not penetrate. PASS
possible on the sample enclosure.
- Ingress of dust is not totally prevented, but dust
P5.
shall not penetrate in a quantity to interfere with
1P54 Dust-protected Test No dust penetrate the enclosure. PASS
satisfactory operation of the apparatus or to
impair safety.
Protected against Water splashed against the enclosure from any
IPX4 No water penetrate the enclosure. PASS
splashing water direction shall have no harmful effects

This report is certified only on the tested sample. Prohibit to repmduce some part of them without permission from the Operation and Standards Department.
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IP Test Sample

After IP Test Sample

This report is certified only on the tested sample. Prohibit to reproduce some part of them without permission from the Operation and Standards Department.
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